



Government Medical College & Hospital, Nagpur  
शासकीय वैद्यकीय महाविद्यालय व रुग्णालय, नागपूर

**Mahatma Jyotirao Phule Jan Arogya Yojana**

महात्मा ज्योतिराव फुले जन आरोग्य योजना

कार्यालयाचा पत्ता : औपधरलयाचे वाजुला, शासकीय वैद्यकीय महाविद्यालय व रुग्णालय, नागपूर जेन क्र. ००१००-०००११००

No.GMCHN/MJPJAY/Quot/Onco\_Medicine / **153** /2024

Date:- **31/01/2024**

**Quotation Enquiry.**

To,

-----  
-----

**Subject :- Quotation Enquiry for " Oncology Medicines " under Two**

**Envelope (Two Bid ) system**

The undersigned invited sealed quotations for the items mentioned below/on/reverse or as per enclosed statement for the use of the MJPJAY, Govt. Medical College & Hospital, Nagpur under Two envelope (Two Bid) on the following terms & conditions.

- 1) The prices quoted should be free delivery to **MJPJAY Store**, Govt. Medical College & Hospital premises **purely on Patient to Patient basis** for local dealers and F.O.R. Destination for outsiders.
- 2) **The Price quoted should be inclusive of all taxes, duties if payable** like customs, excise, **GST**. The **GST number** should be quoted in your letter while quoting the rates. Exemption of taxes, if on A.F. Forms etc. be separately stated.
- 3) **The serial number of the items should not be changed while quoting rates**. You may drop the item if not interested & **List should be prepared in printed copy only** otherwise it may be rejected.
- 4) **Rates should be quoted strictly for the item specified in the list provided and for standard quality of goods**. For anticancer medicines, you may quote more than one brand for the same medicine with proper authorization letter from concerned manufacturer/company. In such case, the detailed specifications, name of manufacturer or make etc must be stated. Specifications other than specified in the schedule may be liable for rejection on even though lowest.
- 5) The quotation submitted will be valid for a period of one year only from the date of acceptance and if any case you are unable to supply the medicines/surgicals you will be black listed for year.
- 6) Loose packing of material will not be acceptable in any condition.
- 7) The quotation received after due date will not be accepted. **The quotation should be submitted to Office of MJPJAY, Government Medical College & Hospital, Nagpur in sealed cover**. Unsealed quotations, which are not properly sealed, will not be accepted. The last or receiving date of the quotation is **12.02.2024** up to 5.00 p.m.

- 8) Material should be supply in store (MJPJAY) & your invoice and challan should have the certification that the material supplied under this challan & invoice are of required Pharmacopeial standard and any defect found in future shall be sole responsibility of the supplier.
- 9) **Supply should be made from WHO GMP / FDA certified company only.**
- 10) Quotations if asked with samples, if not accompanies with sample will be liable for rejection even they are lowest. Samples should be sent with a labels attached quoting our ref. no of enquiry and item no etc.
- 11) The Dean, Govt. Medical College & Hospital, Nagpur does not pledge himself to accept the lowest or any quotations and reserves to himself right of acceptance or rejection any of quotations which does not suit to his requirements.
- 12) If supplier ( L1 ) didn't supply selected required item or above mentioned rules, the particular supplier will be **BLACK LISTED** for the tender.
- 13) Very Important :- Please provide valid copy of FDA approval for Vendor as well Manufacturer.**
- 14) Once in a year along with the quotation please provide attested photocopies of **renewed PAN No, GST/CGST/SGST, VAT, CST, Shop establishment, Drug license, Income tax clearance & etc.**
- Imp : Submit sealed quotation under two envelope (Two Bid) system for supply of Medicine.**

**Envelope No 1: (Technical Bid: Specifications), Compliance Chart & Authorization letter, Other Certifications & Necessary Documents. Submit items in format mentioned below.**

| Sr. No | Item Name | Manufacturer |
|--------|-----------|--------------|
|        |           |              |
|        |           |              |

**Envelope No 2: (Price Bid). Submit items in format mentioned below.**

| Sr. No | Item Name | Manufacturer | Rates per unit (Including GST) |
|--------|-----------|--------------|--------------------------------|
|        |           |              |                                |
|        |           |              |                                |

| Sr. No. | Name Of Drug                          | Manufacturer | Rates Per Unit<br>(including GST) |
|---------|---------------------------------------|--------------|-----------------------------------|
| 1       | Inj. Bleomycin (15 unit)              |              |                                   |
| 2       | Inj. Cisplatin (50 mg)                |              |                                   |
| 3       | Inj. Cyclophosphamide (1 gm)          |              |                                   |
| 4       | Inj. Dacarbazine (100mg)              |              |                                   |
| 5       | Inj. Dacarbazine (500mg)              |              |                                   |
| 6       | Inj. Epirubicin (100 mg)              |              |                                   |
| 7       | Inj. Etoposide (100 mg)               |              |                                   |
| 8       | Inj. 5-Fluorouracil (500 mg)          |              |                                   |
| 9       | Inj. Oxaliplatin (100 mg)             |              |                                   |
| 10      | Inj. Oxaliplatin (150 mg vial)        |              |                                   |
| 11      | Inj. Rituximab (500 mg)               |              |                                   |
| 12      | Inj. Rituximab (100 mg)               |              |                                   |
| 13      | Inj. Vinblastine (10 mg)              |              |                                   |
| 14      | Inj. Vincristine Sulphate (1 mg vial) |              |                                   |
| 15      | Inj. Zoledronic Acid (4 mg)           |              |                                   |
| 16      | Inj. Leucovorin Calcium (100 mg)      |              |                                   |
| 17      | Inj. Leucovorin Calcium (50 mg)       |              |                                   |
| 18      | Inj. Doxorubicin (50 mg)              |              |                                   |
| 19      | Inj. Trastuzumab (440mg)              |              |                                   |
| 20      | Inj. Trastuzumab (150mg)              |              |                                   |
| 21      | Inj. Trastuzumab (375 mg)             |              |                                   |
| 22      | Inj. Docetaxel (120 mg)               |              |                                   |
| 23      | Inj. Docetaxel (80 mg)                |              |                                   |
| 24      | Inj. Pemetrexed (100 mg)              |              |                                   |
| 25      | inj. Pemetrexed (500 mg)              |              |                                   |
| 26      | Inj. Dactinomycin (0.5 mg)            |              |                                   |
| 27      | Inj. Daratumumab 400mg (Darzalex)     |              |                                   |
| 28      | Inj. Cytarabine (100mg)               |              |                                   |
| 29      | Inj. Topotecan (1 mg)                 |              |                                   |
| 30      | Inj. Bortezomib (2 mg)                |              |                                   |
| 31      | Inj. Peg filgrastim (0.6mg)           |              |                                   |

|    |  |  |  |
|----|--|--|--|
| 32 | Inj. Filgrastim (300ug/0.5 ml)                         |  |  |
| 33 | Inj. Gemcitabine (1gm)                                 |  |  |
| 34 | Inj. Gemcitabine (200mg)                               |  |  |
| 35 | Inj. Gemcitabine (1.4 gm)                              |  |  |
| 36 | Inj. Granisetron (3mg/3ml)                             |  |  |
| 37 | Inj. Irinotecan (100mg)                                |  |  |
| 38 | Inj. Liposomal Doxorubicin (20 mg)                     |  |  |
| 39 | Inj. Low Molecular Weight Heparin (Enoxaparin) (0.6ml) |  |  |
| 40 | Inj. Mesna (200mg)                                     |  |  |
| 41 | Inj. Methotrexate (50 mg)                              |  |  |
| 42 | Inj. Mitomycin (10 mg)                                 |  |  |
| 43 | Inj. Palonosetron (0.25 mg)                            |  |  |
| 44 | Inj. Pantoprazole (40mg, 10ml vial)                    |  |  |
| 45 | Inj. Ondansetron ( 8 mg )                              |  |  |
| 46 | Inj. Piperacillin + Tazobactam (4.5g) vial             |  |  |
| 47 | Inj. Aprepitant / fosaprepitant                        |  |  |
| 48 | Inj. Metoclopramide HCl (Perinorm) 10mg, 2ml           |  |  |
| 49 | Inj. Tramadol  |  |  |
| 50 | Inj. Frusemide ( 4ml )                                 |  |  |
| 51 | Inj. Dexamethasone ( 8 mg )                            |  |  |
| 52 | Inj. Pheneramine Maleate, 2ml                          |  |  |
| 53 | Inj. L Asparaginase 5000 IU                            |  |  |
| 54 | Inj. Diclofenac Sodium ( 50 mg)                        |  |  |
| 55 | Inj. Atropine ( 0.6 mg )                               |  |  |
| 56 | Inj. Adrenaline Bitartrate                             |  |  |
| 57 | Inj. Potassium Chloride, 10 ml                         |  |  |
| 58 | Inj. Sodium Bicarbonate, 10 ml                         |  |  |
| 59 | Inj. Fulvestrant ( 250 mg )                            |  |  |
| 60 | Inj. Romiplostim (250 ug)                              |  |  |
| 61 | Inj. Bevacizumab (100 mg)                              |  |  |
| 62 | Inj. Bevacizumab ( 300 mg)                             |  |  |
| 63 | Inj. Carboplatin (150 mg)                              |  |  |
| 64 | Inj. Carboplatin ( 450 mg)                             |  |  |

|    |  |  |  |
|----|--|--|--|
| 65 | Inj. Ifosphamide (1 gm)                                      |  |  |
| 66 | Inj. Phenobarbitone (200 mg/ml)                              |  |  |
| 67 | Inj. Multimineral Mix (Neotrace)                             |  |  |
| 68 | Inj. Pentaglobin 10 ml                                       |  |  |
| 69 | Inj. Paclitaxel ( 260 mg )                                   |  |  |
| 70 | Inj. Paclitaxel (100 mg)                                     |  |  |
| 71 | Inj. Protein bound Paclitaxel (100mg)                        |  |  |
| 72 | Inj. Adalimumab (40mg)                                       |  |  |
| 73 | Inj. Cefepime (1 Gm)   |  |  |
| 74 | Inj. Multivitamin (10ml)                                     |  |  |
| 75 | Inj. Indocyanin Green (25mg/vial)                            |  |  |
| 76 | Tab. Anastrozole (1mg)                                       |  |  |
| 77 | Tab. Pantoprazole 40mg                                       |  |  |
| 78 | Tab. Capecitabine (500 mg)                                   |  |  |
| 79 | Tab. Erlotinib (150 mg)                                      |  |  |
| 80 | Tab. Gefitinib (250 mg)                                      |  |  |
| 81 | Tab. Imatinib (400 mg)                                       |  |  |
| 82 | Tab. Prednisolone (100 mg)                                   |  |  |
| 83 | Tab. Sorafenib (200 mg)                                      |  |  |
| 84 | Tab. Palbociclib ( 75mg )                                    |  |  |
| 85 | Tab. Palbociclib (100 mg)                                    |  |  |
| 86 | Tab. Palbociclib (125 mg)                                    |  |  |
| 87 | Tab. Megestrol Acetate (160 mg)                              |  |  |
| 88 | Tab. Lycopene + Multivitamin                                 |  |  |
| 89 | Tab. Calcium 500mg and Vit D <sub>3</sub> 250 mg             |  |  |
| 90 | Tab. Aprepitant (kit)  |  |  |
| 91 | Tab. Ondansetron (8 mg)                                      |  |  |
| 92 | Tab. Allopurinol (100mg)                                     |  |  |
| 93 | Tab. Bicalutamide (50mg)                                     |  |  |
| 94 | Tab. Cyclophosphamide (50 mg)                                |  |  |
| 95 | Tab. Paracetamol + Codeine (500mg+30mg)                      |  |  |
| 96 | Tab. Paracetamol + diclofenac Poatassium + Serratiopeptidase |  |  |

|     |  |  |  |
|-----|--|--|--|
| 97  | Tab. Saliva stimulant                                  |  |  |
| 98  | Tab. Cyclophosphamide 20 mg + Capecitabine 400 mg      |  |  |
| 99  | Tab Olaparib (150mg)                                   |  |  |
| 100 | Tab Dasatinib ( 50mg )                                 |  |  |
| 101 | Tab. Ascorbic Acid (500mg)                             |  |  |
| 102 | Tab. Tramadol (50mg)                                   |  |  |
| 103 | Tab. Tranexamic Acid ( 500mg)                          |  |  |
| 104 | Tab. Etamsylate (500mg)                                |  |  |
| 105 | Tab. Celecoxib ( 200 mg)                               |  |  |
| 106 | Tab. Etoposide ( 50 mg)                                |  |  |
| 107 | Tab. Methotrexate ( 10 mg)                             |  |  |
| 108 | Tab. Methotrexate ( 15 mg )                            |  |  |
| 109 | Tab. Sunitinib ( 12.5 mg )                             |  |  |
| 110 | Tab. Sunitinib ( 50 mg)                                |  |  |
| 111 | Tab. Axitinib ( 5 mg )                                 |  |  |
| 112 | Tab. Lenvatinib ( 4 mg )                               |  |  |
| 113 | Tab. Lenvatinib ( 10mg)                                |  |  |
| 114 | Tab. Curcumin C <sub>3</sub> (400 mg)                  |  |  |
| 115 | Tab. Letrozole ( 2.5 mg)                               |  |  |
| 116 | Tab. Tamoxifen ( 20 mg)                                |  |  |
| 117 | Tab. Afatinib (40mg)                                   |  |  |
| 118 | Tab. Afatinib ( 30mg)                                  |  |  |
| 119 | Tab. Sorafenib ( 200 mg)                               |  |  |
| 120 | Tab Iron Polysaccharides Complex                       |  |  |
| 121 | Cap. Temozolomide ( 100 mg)                            |  |  |
| 122 | Cap. Temozolomide (250 mg)                             |  |  |
| 123 | Cap. Lansoprazole (40 mg)                              |  |  |
| 124 | Cap. Pentosan Polysulfate Sodium ( 100mg)              |  |  |
| 125 | Cap. Tegafur 15mg + Gimeracil 4.35mg + Oteracil 11.8mg |  |  |
| 126 | Syp. Calcium + Phosphorous + Vit D3 (150 ml)           |  |  |
| 127 | Syp. Lycopene + Multivitamin + Antioxidant (200 ml)    |  |  |
| 128 | Syp. Sucralfate + Oxetacain (100ml)                    |  |  |

|     |  |  |  |
|-----|--|--|--|
| 129 | Syp. Mucaine gel (200ml)                                     |  |  |
| 130 | Syp. Lactulose Solution (150 ml)                             |  |  |
| 131 | Syp. Ferrous Ascorbate + Folic Acid + Zinc Sulphate ( 200ml) |  |  |
| 132 | Syp. Megestrol (120ml)                                       |  |  |
| 133 | Syp. Coenzyme Q10 (200ml)                                    |  |  |
| 134 | Syp. Caffeine Citrate (1 ml)                                 |  |  |
| 135 | Vitamin D3 oral solution 60,000 IU (5ml)                     |  |  |
| 136 | Betamethasone oral drop (15ml)                               |  |  |
| 137 | IV. Mannitol, 100 ml   |  |  |
| 138 | IV Dextrose 25%, 100ml                                       |  |  |
| 139 | IV Sodium Chloride 1.6% , 500ml                              |  |  |
| 140 | IV Sodium Chloride 3% , Glass Bottle, 100ml                  |  |  |
| 141 | IV Sodium Chloride Glass bottle (0.9%, 500 ml)               |  |  |
| 142 | IV Normal Saline 500 ml                                      |  |  |
| 143 | IV 5% Dextrose 500 ml  |  |  |
| 144 | IV DNS 500 ml  |  |  |
| 145 | IV Ringer lactate 500 ml                                     |  |  |
| 146 | IV Normal Saline 0.9%, 100 ml                                |  |  |
| 147 | IV. Aminoven 10% 250ml                                       |  |  |
| 148 | IV. Aminoven 10% 500ml                                       |  |  |
| 149 | IV Aminovein for infant 100ml                                |  |  |
| 150 | Total Parenteral Nutrition (Kabiven)                         |  |  |
| 151 | Protein Powder 200gm   |  |  |
| 152 | Radiation Repair Gel (100ml)                                 |  |  |
| 153 | Betadine Solution (100ml)                                    |  |  |
| 154 | Lignocaine Jelly (2% w/w, 30gm)                              |  |  |
| 155 | L-glutamine (15 gm) Sachet                                   |  |  |
| 156 | Artificial Saliva Supplement Spray (50 ml)                   |  |  |
| 157 | Artificial Saliva Supplement Spray (100 ml)                  |  |  |
| 158 | Clotrimazole Mouth Paint (50ml)                              |  |  |
| 159 | Benzydamine Mouthwash (500 ml)                               |  |  |
| 160 | Chlorhexidine Mouthwash (100 ml)                             |  |  |

|     |   |  |  |
|-----|---|--|--|
| 161 | Radiation repair lotion                               |  |  |
| 162 | Lidocaine Viscous ( 400ml)                            |  |  |
| 163 | Clotrimazole Lozenges (10 mg)                         |  |  |
| 164 | Lignocaine Lozenges                                   |  |  |
| 165 | Turpentine Oil (10 ml)                                |  |  |
| 166 | Budesonide 0.5mg Respule                              |  |  |
| 167 | Ipratropium 500cmg + Levosalbutamol 1.25mg<br>Respule |  |  |
| 168 | Codon set   |  |  |
| 169 | Sterile Haemocoagulase Solution 0.2 CU<br>(Botroclot) |  |  |
| 170 | Melatonin oral spray 30 ml                            |  |  |
| 171 | Oral gel Nanocurcumin with medicated honey            |  |  |
| 172 | Curcumin Lozenges                                     |  |  |
| 173 | Lactoderm HMF Sachet ( 1gm )                          |  |  |
| 174 | Intravenous Fat Emulsion 20%, 250 ml                  |  |  |



Dean,  
Govt. Medical College & Hospital, Nagpur